11,11a,11b
9,%a,9b,%9c

.
/\\ 10,10a

~ \\\\

> 20
4511 .

Corvo Series 10
2 to 6-furrow
05,82

19




2Mode1: Corvo Series 10, 2- to 6-furrow

or| himber |Rea| Deserition bart no. [k, oart
1 14511.11.00 | 1 | frame 2-furrow
la {4511.13.00 | 1 | frame 3-furrow
1b | 4511.15.00 | 1 | frame 4-furrow -
2 14511.18.00 | 1 | frame 5-furrow
2a | 4511.20.00 | 1 | frame 6-furrow
3 14716.37.00 [ 1 | Identification plate 6405.01-2
" 2 | Rivet 4x10 DIN 1476
4 | 2507.49.00 | 1 | Top link pin cat. II for 2 to 4-furrow
4a 1 6333.09.00 ] 1 | " " " cat. II for 5 and 6-furrow
" 16333.10.00| 1 | Top link pin cat. III for 5 and 6-furrow
5 | 4716.35.00 | 2 | R-clip BTB-4 6416.01-3
6 |4345.11.00 | 1 | Cross shaft cat. I 4318.04-1 for 2- to
6a | 4345.12.01 | 1 | Cross shaft cat. II 4318.05-D| 4-furrow
6b{4345.13.01 | 1 | Cross shaft cat. III -short- 4311.33-1)| for 5-
6c | 4345.13.02 | 1 | Cross shaft cat. III -short- 4311.07-p| 8nd G-furro
7 14346.35.00 ] 2 [ Clamp UW-82 4509.08
8 2 | Hex. bolt M 16x80 DIN 931-8.8
" 2 | Springwasher B 16 DIN 127
" 2 | Hex., nut M 16 DIN 934-8
9 | 4346.03.03 | 2 [ Crank cat. 1 4308.02-1
9a | 4345.14.04 | 2 | Crank cat. II 4318.05-2
9b | 4343.15.02 | 2 | Crank cat. II for cross shaft cat. III
-short- ,
9c | 4343.14.04 | 2 | Crank cat. III 4311.07-2
10 | 4345.15.02 | 2 | Crank with quick coupling pin (Fendt)
for cross shaft cat. II
10a | 4343.23.03 | 2 |[Crank with quick coupling pin (Fendt)
for Cross shaft cat. II 4311.35-1
11 2 {Roll pin 16x75 + 10x75 DIN 1481
11a 2 |Roll pin 16x90 + 10x90 DIN 1481
11b 2 |Roll pin 21x120 + 2x 13x60 DIN 1481
4346.03.00 | 2 |[Crank cat. I cpl. ref-no. 9, 11
4345.14.00 | 2 |[Crank cat. II cpl. ref-no. 9a, 1lla
4345.15.00 | 2 {Crank with quick coupling pin (Fendt)
for cat. II cpl. ref-no. 10, 1lla
05.82




Model: Corvo Series 10, 2- to 6-furrow

3
Ror| hamber |Req| Description part no. [k, part
4343.15.00 | 2 |Crank cat. Il for cross shaft cat. III
-short- (cat. II) cpl. ref-no. %, 1ib
4343.14.00 { 2 |{Crank cat. III cpl. ref-no. 9e, 11b
4343.23.00 | 2 |Crank with quick coupling pin (Fendt)
for cat. III cpl. ref-no. 10a, 11b
12 14511.28.01 | 1 | Ratchet qu'?:)dr;a\ntr>< B g f 4508.39
13 1 |Hex. bolt M -16x60" DIN 931-8.8
ey 37 |Hex. nut M 16 DIN 934-8
15 32 |Hex. nut M 16 DIN 936-8
16 14511.28.05 | 1 |[Clamp plate 4508.40
4511.28.00 | 1 [Ratchet quadrant cpl. ref-no. 12-16
17 [4511.37.00 | 1 | Support stand
1%a 1 |Roll pin 8x70 DIN 1481
18 [ 2607.21.00 | 1 [R-clip 6204.04~-4
19 [4511.32.00 | 1 |[Ballast weight 4508.13
20 14511.22.00 | 1 |Rear wheel bracket 4508.41
21 2 |Hex. bolt M 20x50 DIN 931-8.8
" 2 | Springwasher B 20 DIN 127
22 14511.43.00 | 1 |Rear leg
No. req. per scraper / leg:
23 14511.00.10 | 2 |Clamp top MW-10 .
24 14511.00.11 | 1 jClamp bottom MW 11
25 4 |Hex. bolt M 16x50 DIN 931-8.8
" 4 | Springwasher B 16 DIN 127
26 14511.12.00 | 1 | Scraper arm
27 1 |Roll pin 8x60 DIN 1481
28 14511.33.00 | 1 | Scraperstalk 4508.14-3
29 1 [Roll pin 6x60 DIN 1481
30 {4511.00.04 | 1 | Scraper 4505.19-2
31 2 |[Countersunk screw with nut M 10x40
Mu DIN 608-5.6
" 2 | Springwasher A 10 DIN 127
32 14511.07.00 1 |Leg fixing 4508.43
33 1 |Roll pin 6x30 DIN 1481
34 2 |Hex. nut M 30 DIN 934-8
05.82




18
AA6&§|: Corvo Series 10, 2‘;576—furrow - Disc base -
Ref | Part No. Descripﬁon Design/ Dimensions Weight
No. | Number |Req Stock Number kg/part
No. req, per disc base
1 [4511.40.00] 1 Disc base PSG- 14 1
2 1 Hex. bolt BM 12x45 DIN
564-5.6
2 1 Hex. nut M 12 DIN.934-8
3 14716.38.00| 1 Grease nipple H 1 8x1
4 14511.04.00 1 Disc hub PSG- 22
5 14511.02.01] 1 Washer C- 71
6 4511.02.02 1 Seal DW - 30
7 14511.02.03] 1 Nilosring 32212 AV
8 1 Taper roller bearing
32212 DIN 720
9 1 Circlip 85x3 DIN 472
10 1 Taper roller bearing
33209 DIN 720
" 1 Cast, nut M 36x1,5
DIN 935-8
12 1 Split pin 6,3x63 DIN 94
33 B1e.00.00 1 EndcapMeAxe )\
4511.44.03 1 1 ?1?5 base cpl. Ref. No. 05.82




05.82

Model: Corvo Series 10, 2 to 6 - furrow 5
Ref | Part No. Descripfion Design/ Dimensions | Weight
No. | Number | Req Stock Number kg/part
14 14511.00.07| 1 Disc @ 710, SG- 710
15 12700.26.07| 5 Countersunk screw’
M 12x40-10.9
15 5 Springwasher A 12 DIN 127
15 5 Hex. Nut M 12 DIN 934-8
16 (4511.42,00]| 1 Leg
17 14511.44.04 | 1 Guide piece
18 14511.47.00| 1 Hub protector
19 2 Hex. bolt M 24x1, 5x 80
DIN 960-10.9 ) without Hub
20 2 |Nut M 24x1, 5 DIN 985-g |) Protector
19 2 Hex. bolt M 24x1,5x 80 .
N ’ ) with Hub
DIN 960-10.9 : orotector
20 1 Nut M 24x1,5 DIN 985-8




7
38 38a

G
\ /

4511
Corvo Series 10

2 to &furrow
05.82



Model:

Corvo Series 10,

2 to é6-furrow

Ref | Part No. Descripfion Design/ Dimensions WZight
No. | Number | Req Stock Number kg/part
1 | 4511.23.07 1 Compression spindle
2 | 4511.23.01 2 Washer C- 32
3 | 4511.23.09 1 Compression spring DF-262
4 1 4511.23.09 1 Guide washer
5 | 4511.23.03 1 Spring guide
6 | 4716.38.00 1 Grease nipple H 1 8xl
7 | 4511.23.04 1 Adj. ring
8 2 Ro11 pins 10x40 + 6x40
DIN 1481
9 | 4511.23.04 1 Pin
10 | 2 Split pin 5x36 DIN 94
4511.23.0Q0 1 Compression spindie cpl.
| Ref. No. 1-10
11 | 4511.24.00 1 Arm
12 | 4716.38.00 1 | Grease nipple H 1 8x1
13 | 4511.25.00 1 Flange
14 2 Hex. bolt AM 20x60
DIN 564-8.8
15 2 Hex. nut M 20 DIN 936-8
16 1 Hex. bolt M 24x90
DIN 931-8.8
16 1 Hex. nut M 24 DIN 934-8
16 1 Springwasher B 24 DIN 127
17 | 4511.21.010 1 Segment washer EC-2530
18 1 Hex. bolt, M 20x70
DIN 931-8.8
18 1 Hex. nut M 20 DIN 934-8
18 1 Springwasher B 20 DIN 127
19 | 4511.26.01 1 Carrier pin - long -
20 1 Rol11 pin 8x45 DIN 1481
21 | 4511.34.00 1 Rear wheel axle
22 | 4511.36.09 1 Seal washer DW- 10
23 | 4511.36.08 1 Feltring 8x6x242
24 | 4511.36.07 1 Nilosring 30208 AK
25 1 Taper roller bearing
30208 DIN 720
26 | 4511.36.09 1 Hub, PWA- 30
27 | 4716.38.00 1 Grease nipplie H 1 8x1
28 1 Taper roller bearing
30206 DIN 720
29 1 Cast nut M 30x1,5 05.82

DIN 937-8




30/36 DIN 895

05.82

8 Model: Corvo Series 10, 2 to 6 -furrow
Ref | Part No. Descripﬁon Design/ Dimensions Weight
No. | Number | Req Stock Number kg/part
30 1 Rllpin 6x45 DIN 1481
31 |4511.36.04| 2 Seal DW- 41
32 [7509.05.02 1 1 wheel disc
33 |4511.36.06 | 1 | End cap RUA- 31
34 12700.26.04 | 6 Counter sunk bolt M 12x35
DIN 608-5.6
34 6 Hex. nut M 12 DIN 555
34 6 Springwasher A 12 DIN 127
35 14511.00.05| 4 Rear wheel weight GF- 8
36 4 Hex. bolt M 20x45
DIN 933-8.8
36 4 Springwasher B 20 DIN 127
37 1 Open-end spanner (single)
46 DIN 894
38 1 Open-end spanner (double)
19/24 DIN 895
38a 1 Open-end spanner (double)




